
 

Village of Wellington 

10-Year Water Supply Facilities Work Plan  

2020 Update 
 

 

 

 

 

 

 

Prepared by: 

Village of Wellington Utilities Department 
 

in association with 
 

 

  

December 11, 2019

CCramer
Typewritten Text
Ordinance 2020-07 - Exhibit A: Water Supply Plan

CCramer
Typewritten Text

CCramer
Typewritten Text



 
 

TOC-1 

 

Table of Contents 

1. Introduction ............................................................................................................... 1 

1.1 Statutory History ......................................................................................................................... 2 

1.2 Statutory Requirements .............................................................................................................. 2 
[...]
implementation of the created wetland systems was determined based upon modeling of the system. 

The PWS wetland has historically been permitted and operated to receive 0.23 mgd average daily flow 

(ADF), or 3 inches per week over 20 acres, of secondary effluent or highly treated reuse water from the 

Wellington WRF. Infiltration testing was completed at the PWS wetland as part of a recent study, and 

determined that the wetland could operate at a higher hydraulic loading of approximately 0.5 to 0.75 mgd. 

Minor modifications to improve hydraulic loading of the wetland were determined. As of the writing of this 

report, a request for matching funding was submitted to the SFWMD under the Alternative Water Supply 

Project category of the Cooperative Funding Program. The Village expects a response from the SFWMD 

by January 2020 regarding the results of the funding request. 

3. Data and Analysis 

This section provides information related to the population forecast and water demand forecast within the 

Village’s water service area. The planning horizon for the Water Supply Facilities Work Plan - 2020 Update 

spans 20 years, covering 2020 to 2040. 



 
 
 

10-Year Water Supply Facilities Work Plan Page 6 of 22 

2020 Update 

3.1 Population Information 

Population forecasts have been prepared using available information published by the Palm Beach County 

Planning Department and the University of Florida Bureau of Economic and Business Research (BEBR) 

population estimates and forecasts, as divided into Traffic Analysis Zones (TAZs) within the Village’s 

service area. Population projections were available through 2035 and were extrapolated through 2040 to 

incorporate a 20-year planning horizon. The Village water service area population was calculated by adding 

the population from each TAZ or percent area of the TAZ that lies within the service area boundary. 

Growth within as well as redevelopment of existing service areas further increases the population forecast. 

Population growth within the existing service area is based on the Palm Beach County and University of 

Florida BEBR population estimates. The additional population from future redevelopment is based on the 

estimated dwelling units to be constructed as part of known residential and commercial redevelopment 

projects within areas that currently are within the Village’s water service area and assuming 3 people per 

dwelling unit as determined by the Village Planning Department. Table 3-1 presents the population forecast 

for the Village’s water service area from 2020 through 2040, starting with the 2018 population forecast. 

Table 3-1: Village of Wellington Water Service Area – Population Projections 

Year 
Existing Customer 
Population Growth 

Future Expansion 
Area Population 

Growth 

Future 
Redevelopment 
Area Additional 

Population 
Total 

Population 

2019 58,045 - - 58,045 

2020 393 - - 58,438 

2025 1,245 616 6,629 66,929 

2030 1,520 2,964 8,457 79,870 

2035 1,715 826 - 82,411 

2040 1,746 155 - 84,312 

3.2 Current and Future Service Area 

The Village’s Utility Service Area consists of the majority of the Village along with portions of the Village 

of Royal Palm Beach and parts of Unincorporated Palm Beach County. Figure 3-1 shows the areas 

currently served water by the Village. Planned expansions of areas to be served water as well as 

redevelopment within the existing service areas are also shown in Figure 3-1. Currently, the Village only 

provides water service to approximately 50% of the utility service area as many residents have private 

wells. The Village’s Water Utility service area is a mix of residential neighborhoods, large equestrian areas 

and commercial and light industrial uses. Most of the residential neighborhoods, commercial and light 

industrial uses are served by the Village’s potable water system. The equestrian areas largely are served by 

private potable wells. As of October 2018, the Village’s water utility services approximately 20,800 service 



 
 
 

10-Year Water Supply Facilities Work Plan Page 7 of 22 

2020 Update 

connections (residential and commercial). The predominant users serviced by the central system are 

residential customers within Village’s limits. 

 

 

Figure 3-1: Village of Wellington – Current and Future Water Service Area 

3.3 Domestic Self-Supply Systems 

Domestic Self-Supply is water used by households served by small utilities (less than 0.1 mgd) and/or 

private wells. Currently, the Village only provides water service to approximately 50% of the utility service 

area by geographic area, but many of the unserved areas are large lot, equestrian, or rural areas where many 

residents have private wells. As utility service is extended to these areas, the amount of residents serviced 

by private wells is expected to decrease. Table 3-2 show the rough estimated number of residents and water 

usage on self-supply systems through 2040. 



 
 
 

10-Year Water Supply Facilities Work Plan Page 8 of 22 

2020 Update 

Table 3-2: Domestic Self-Supply 

Year 2020 2025 2030 2035 2040 

Population1 (capita) 4,812 3,786 2,154 1,360 1,407 

Domestic Self-Supply (mgd)2 0.51 0.38 0.23 0.14 0.15 

1. Based on Palm Beach County TAZ population estimates for unserved areas through 2035, values are  

reduced over time as future expansion areas are served, values to 2040 extrapolated 

2. Based on 105 gpcd  

3.4 Potable Water Level of Service Standards 

Wellington’s current treated water Level of Service (LOS) standard is 105 Gallons Per Capita per Day 

(GPCD). This LOS represents the ADF per capita per use for the five (5) year period from 2014 to 2018, 

used for the SFWMD CUP process. Table 3-3 presents historical Annual Average Daily Flow (AADF) 

pumping data from the Village’s WTPs and wellfields along with the estimated populations from 2014 to 

2018. The historical per capita water demand during this time frame is also presented. 

Table 3-3: Village of Wellington Water Service Area  
Historical AADF Finished and Raw Water Pumping Data 

Year 

Water Service 
Area  

Population 1 

AADF Finished Water Pumped AADF Raw Water Pumped 

Pumping Rate 
(mgd) 2 

Per Capita 
(gallons per 

person per day) 
Pumping Rate 

(mgd) 2 

Per Capita 
(gallons per 

person per day) 

2014 53,603 5.83 109 6.75 126 

2015 54,429 5.91 109 6.86 126 

2016 55,256 5.65 102 6.74 122 

2017 56,082 5.63 100 6.78 121 

2018 56,475 6.02 107 6.96 123 

2014 to 2018 Average: 5.81 105 6.79 124 

Notes: 

1 Water service area population forecast Palm Beach County Planning and Zoning Dept. 

2 Data provided by Village Utilities Department 



 
 
 

10-Year Water Supply Facilities Work Plan Page 9 of 22 

2020 Update 

3.5 Potable Water Demand Projections 

Table 3-4 presents the water demand forecast for the Village’s water service area from 2020 through the 

year 2040, based on population projections and redevelopment presented in previous sections. Forecasts 

are presented for the raw water and finished water demands on an AADF basis. Additionally, the maximum 

day water demand is provided based upon the historical maximum day to annual average day ratio of 1.4 

(based upon water pumping data from 2011 to 2017). In the near term, the per capita use rate increases as 

a result of anticipated higher ratios of commercial redevelopment. As residential expansion occurs in later 

years, the per capita use rate decreases. 

Table 3-4: Village of Wellington Water Service Area 
Potable Water Demand Projections 

Year Population 

Raw Water 

Per Capita 

(gpcd)1 

Finished 
Water Per 

Capita 

(gpcd)  

Raw Water 
Demand 

AADF 
(mgd) 

AADF 
Finished 

Water 
Demand 

(mgd) 

Max Day 
Finished 

Water 
Demand 

(mgd)2 

2019 58,045 115 105 6.69 6.09 8.53 

2020 58,438 115 105 6.72 6.13 8.60 

2025 66,929 118 105 7.88 7.03 9.84 

2030 79,870 124 105 9.87 8.39 11.75 

2035 82,411 124 105 10.18 8.65 12.11 

2040 84,312 124 105 10.45 8.85 12.39 

Notes:  

1 Increasing raw water per capita rate over time reflects the planned gradual shift away from lime treatment (96% 

recovery rate) to 100% Membrane treatment (85% recovery rate) by 2028. 

2 Calculated using a historical maximum day to annual average day ratio of 1.4 based on flow data from 2011 through 

2017. 

3.6 Water Supply from Local Governments 

This section briefly describes the water supply, treatment, storage and distribution infrastructure that is 

owned and operated by the Village. Additionally, the Wellington WRF reuse water program is briefly 

described as it relates to water supply planning. The following information is addressed: 

• CUP Information and Number and Raw Water Allocation Information 

• Existing Water Facilities 

� Water Treatment Plant 

� Wellfields 

� WTP Water Storage Facilities 



 
 
 

10-Year Water Supply Facilities Work Plan Page 10 of 22 

2020 Update 

� Distribution System Storage and Repump Facilities 

� Finished Water Distribution System 

� Deep Injection Wells 

• Interlocal Agreements and Bulk Sales 

• Distribution System Interconnects  

• Treatment Losses 

• Distribution System Losses 

• Required Upgrades or Expansion 

• Deep Injection Wells  

3.6.1 Consumptive Use Permit and Raw Water Allocation Information 

Withdrawal of ground water from the SAS is regulated by the SFWMD, by the issuance of a CUP. 

Currently, the Village is permitted to withdraw 3,784 million gallons per year (MGY) and a maximum of 

359.5 million gallons per month (MGM) through its recently approved CUP (Permit No. 50-00464-W). 

The permitted raw water allocations under the recent approved CUP are summarized in Table 3-5. 

Table 3-5: Annual Surficial Aquifer Withdrawal Limits 

Category North Wellfield South Wellfield East Wellfield Total 

Annual Allocation (MG) 1,617 1,789 573 3,7841 

Maximum Month Allocation (MG) -- -- -- 359.5 

Note:  

1 The total allowable annual withdrawal rate is less than the sum of the total annual allowable withdrawal rates from 

each separate wellfield, which allows for operational flexibility. 

3.6.2 Village of Wellington Water Treatment Plant 

The Village’s existing water treatment plant consists of two separate processes: membrane filtration, and 

lime softening that treat raw water withdrawn from the SAS. Each of the processes is permitted by the 

Florida Department of Environmental Protection (FDEP) (Permit No. 138260, Facility No. 4500014) and 

have rated treatment capacities as shown in Table 3-6. 



 
 
 

10-Year Water Supply Facilities Work Plan Page 11 of 22 

2020 Update 

Table 3-6: Existing Rated Plant Capacities 

Facility 

FDEP 
Permitted Treatment Capacity  

(mgd) 

Membrane Plant 1 4.0 

Membrane Plant 2 3.6  

Lime Plant 4.7 

Total 12.3 

The Village recently submitted an application to the Palm Beach County Health Department to increase the 

rated capacity of the WTP to 12.3 MGD. Modifications to the existing membrane plants are currently under 

construction. When complete in the fall of 2020, the two plants will be rated at 7.6 MGD with six (6) 

nanofiltration treatment trains. The permeate is delivered to degasifiers to remove the hydrogen sulfide 

before discharging into storage reservoir numbers 3 and 4. 

The lime softening treatment process is capable of producing 4.7 mgd of finished water with a historical 

average 96% recovery rate. The lime plant receives water through a cascade aerator atop the softening unit 

for removal of hydrogen sulfide and carbon dioxide. Lime is added to reduce the hardness, color and 

alkalinity. Polymer is added to enhance the process. The water flows through five rapid sand filters and into 

a clear well, then is pumped into storage numbers 3 and 4 before being blended with the membrane product 

water. 

3.6.3 Village of Wellington Wellfields 

The Village currently obtains its water from SAS production wells located in three wellfields: the North, 

the South, and the East Wellfields. The North Wellfield has nine (9) active wells, the South Wellfield has 

seven (7) active wells, and the East Wellfield has two (2) active wells. Well depths vary but are generally 

screened between approximately 75 feet and 150 feet. A total of 18 potable water wells are used. Currently, 

the Village has three (3) wells in the South Wellfield (25, 26, and 27) which are installed but are not 

connected to the raw water main. These wells are also not outfitted with a well pump. The total pumping 

capacity of the three wellfields is 19,340 gallons per minute (gpm) (27.8 mgd). The wells are adequately 

spaced (1,000 to 1,500 feet apart) to reduce possible interference between wells. Groundwater elevations 

are routinely monitored to identify seasonal trends and predict maintenance requirements. Chloride 

concentrations are low and range from 30 mg/L to 216 mg/L and are not expected to increase significantly, 

allowing the membrane treatment plant to convert from RO to NF. The current capacities for the combined 

existing wells are identified in Table 3-7. 



 
 
 

10-Year Water Supply Facilities Work Plan Page 12 of 22 

2020 Update 

Table 3-7: Inventory of Existing Wells 

Well 
Number 

Well ID 
Number Wellfield 

Diameter 
(inch) 

Total 
Depth 
(feet) 

Casing 
Depth 
(feet) 

Capacity 
(gpm) Status 

18 23682 South 12 90 70 1,150 Existing 

19 23683 South 12 90 70 1,150 Existing 

20 23684 South 12 90 70 1,150 Existing 

21 23685 South 12 118 68 750 Existing 

22 23686 South 12 125 75 1,150 Existing 

23 23687 South 12 120 75 1,150 Existing 

24 23688 South 12 125 75 1,150 Existing 

25 23894 South 12 125 80 500 Existing/Standby 

26 23895 South 12 130 80 500 Existing/Standby 

27 23896 South 12 125 75 500 Existing/Standby 

29 118413 East 16 150 90 1,500 Existing 

30 118414 East 16 150 90 1,500 Existing 

R-1 23692 North 12 120 70 415 Existing 

R-2 23689 North 12 115 75 415 Existing 

R-3 23690 North 12 125 75 830 
Existing/To be 

Abandoned 

R-4 23691 North 12 120 75 830 Existing 

R-6 23693 North 12 120 70 940 Existing 

R-7 23921 North 12 120 55 940 Existing 

R-8 23922 North 12 115 55 940 Existing 

R-9 23923 North 12 120 55 940 Existing 

R-10 23924 North 12 120 55 940 Existing 

3.6.4 WTP Water Storage Facilities 

Treated water is stored on site in four (4) above-ground storage reservoirs. The reservoirs are listed in Table  

3-8. 



 
 
 

10-Year Water Supply Facilities Work Plan Page 13 of 22 

2020 Update 

Table 3-8: Inventory of Existing WTP Storage 

Tank 

Storage Volume 

(MG) 

Storage Tank No. 1 0.25 

Storage Tank No. 2 1.0 

Storage Tank No. 3 1.0 

Storage Tank No. 4 2.0 

Total 4.25 

3.6.5 Finished Water Distribution System 

The Village’s water distribution system consists of over 300 miles of 2-inch to 24-inch diameter ductile 

iron, PVC, and HDPE water mains that convey the finished water from the treatment facilities to the 

individual customers. The Village has two booster pump stations, listed below: 

• Booster Pump Station 1, located at 2901 Ousley Sod Farm Road 

• Booster Pump Station 2, located at 11011 Lake Worth Road 

3.6.6 Distribution System Water Storage and Repump Facilities 

The Village has two (2) ground storage tank/repump facilities in the distribution system. The capacity of 

storage tanks and pumps is identified in Table 3-9. 

Table 3-9: Distribution System Water Storage and Repump Facilities 

Location 
Capacity 
(gallons) 

Pump 
Capacity 

No. 1 Booster Station at Osley Farm Road 1.0 mg 
2 pumps @ 3100 gpm each, VFD (4.4 MGD “Firm” 
Pumping Capacity) 

No. 2 Booster Station at Lake Worth Road 2.0 mg 
2 pumps @ 2000 gpm, VFD 1 pump @ 1000 gpm, 
VFD (4.3 MGD “Firm” Pumping Capacity) 

3.6.7 Injection Wells  

The Village currently operates a tubing-and-packer Class I injection well at the WTP site for disposal of 

membrane concentrate generated during the treatment process. The well is permitted for a maximum flow 

of 5.05 mgd and has a well completion depth of 3,450 feet below land surface. The Operation Permit (Permit 